

<p> 1. PU </p>	<p> 1. PU </p>
<p> 2. non </p>	<p> 2. non </p>
<p> 1100 </p>	<p> 1100 </p>
<p> 1.4 kg / pr </p>	<p> 1.4 kg / pr </p>
<p> PU </p>	<p> PU </p>
<p> PU </p>	<p> PU </p>
<p> PU </p>	<p> PU </p>
<p> HI-POLY PU </p>	<p> HI-POLY PU </p>
<p> PU </p>	<p> PU </p>
<p> 6 </p>	<p> 6 </p>
<p> 38-46 4-12 </p>	<p> 38-46 4-12 </p>
<p> CE EN ISO 20345 S1P SRC </p>	<p> CE EN ISO 20345 S1P SRC </p>
<p> 6 </p>	<p> 6 </p>
<p> 10 </p>	<p> 10 </p>
<p> 59 x 53 x 33 cm </p>	<p> 59 x 53 x 33 cm </p>
<p> 2600 / 1x20 ' </p> <p> 5200 / 1x40 ' </p>	<p> 2600 / 1x20 ' </p> <p> 5200 / 1x40 ' </p>

Product Pictures





Company Information



Intertek

EC Type Examination Certificate



Issued to: FUJIAN HONGJIAN SHISE CO., LTD.
SHANGHAI INDUSTRIAL ZONE, JIANGNAN TOWN, NINGBO
321117, ZHEJIANG PROVINCE, CHINA

Authorised Representative: HANDEHU NEW SAFETY PRODUCTS APLC (S. LTD.)
1201 Village, North Zone, Jiangsu Science Park,
Huzhou City, Zhejiang Province, China

Date of Issue: 11 January 2018

Expiry Date: 11 February 2020

Certificate No.: L20170002947 (extension of certificate L20170004199)

Product Reference(s): Safety Valve
48501-08010
48502-08020
48503-08030
48504-08040
48505-08050
800 200 300 400

Description:

Construction:	Iron/Steel
Working Pressure:	20bar-160bar
Material:	304/316L
Size:	DN15-DN100
Weight:	0.05kg-0.15kg
Mount:	AC/DC
Test Standard:	EN 12286-1/2/3
Test Range:	0.1bar-16bar
Category:	009 A1/A2

C.M. 1687-0218

 **Product Approval** 1687-0218

Intertek Testing Services (UK) Limited, 35 Littleport Way, Lutterworth, Leicestershire, LE15 107, UK



Production Process



Raw Materials



Punching



Cutting



Riveting



Eyeletting



Sewing



Heat - Setting



Molding



Making up



Finished Goods



Packing



Inspection

Canton Fair



SAFETY SHOES



RAIN BOOTS



PROFESSIONAL SAFETY SHOE & RAIN BOOT FACTORY